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ACCREDITED

Test Certificate # 803.01

Nalloy, LLC

REVISED TEST REPORT TO 102802-24

Model: PFAYOH

Tested to The Following Standards:
FCC Part 15 Subpart E Section(s)

15.207 & 15.407
(NI 5.725-5.85GHz)

| Report No.: 102802-24A |

Date of issue: June 26, 2020

This test report bears the accreditation symbol indicating that the
testing performed herein meets the test and reporting requirements
of ISO/IEC 17025 under the applicable scope of testing for
CKC Laboratories, Inc.

We strive to create long-term, trust based relationships by providing
sound, adaptive, customer first testing services. We embrace each
of our customers’ unique EMC challenges, not as an interruption to
set processes, but rather as the reason we are in business.

This report contains a total of 145 pages and may be reproduced in full only. Partial reproduction may only be done with the
written consent of CKC Laboratories, Inc.
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ADMINISTRATIVE INFORMATION

Test Report Information

REPORT PREPARED FOR: REPORT PREPARED BY:
Nalloy, LLC Terri Rayle

2301 5th Avenue CKC Laboratories, Inc.
Seattle, WA 98108 5046 Sierra Pines Drive

Mariposa, CA 95338

Representative: Naga Suryadevara Project Number: 102802
Customer Reference Number: 2D-03187704

DATE OF EQUIPMENT RECEIPT: March 20, 2020
DATE(S) OF TESTING: April 1, 2 and 6-8, 2020

Revision History

Original: Testing of the Model: PFAYOH, to FCC Part 15 Subpart E Section(s) 15.207 & 15.407 (NIl 5.725-5.85GHz).
Revision A: To correct the Antenna Gain in the General Product Table and in summary tables in Output Power, PSD
and Radiated Emissions Band Edge to MIMO with Antenna O Linear Polarized / 5.3dBi and Antenna 1 Linear
Polarized / 5.9dBi.

Report Authorization

The test data contained in this report documents the observed testing parameters pertaining to and are relevant
for only the equipment provided by the client, tested in the agreed upon operational mode(s) and configuration(s)
as identified herein. Compliance assessment remains the client’s responsibility. This report may not be used to
claim product endorsement by A2LA or any government agencies. This test report has been authorized for release
under quality control from CKC Laboratories, Inc.

Steve Behm
Director of Quality Assurance & Engineering Services
CKC Laboratories, Inc.
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Test Facility Information

Our laboratories are configured to effectively test a
wide variety of product types. CKC utilizes first class
test equipment, anechoic chambers, data acquisition
and information services to create accurate, repeatable
and affordable test results.

TEST LOCATION(S):

CKC Laboratories, Inc.
Canyon Park

22116 23rd Drive S.E., Suite A
Bothell, WA 98021

Software Versions

CKC Laboratories Proprietary Software

Version

EMITest Emissions

5.03.12

Site Registration & Accreditation Information

Location *NIST CB # FCC Japan
Canyon Park, Bothell, WA usoo081 Us1022 A-0136
Brea, CA Us0060 Us1025 A-0136
Fremont, CA Us01082 uUs1023 A-0136
Mariposa, CA Us0103 Us1024 A-0136

*CKC’s list of NIST designated countries can be found at: https://standards.gov/cabs/designations.html
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SUMMARY OF RESULTS

Standard / Specification: FCC Part 15 Subpart E - 15.407 (NII)

Test Procedure Description Modifications Results

15.407(e) | 6dB Bandwidth
15.407(a)

a0 | Freauency Sty —-n-

15.407(b) Radiated Emissions & Band Edge Pass

15.207 AC Conducted Emissions NA Pass

NA = Not Applicable
NP = Test not performed because grantee is responsible for ensuring that the EUT meets Section 15.407(g)
requirements.

The declaration of pass or fail herein is based upon assessment to the specification(s) listed above, including
where applicable, assessment of measurement uncertainties. For performance related tests, equipment was
monitored for specified criteria identified in that section of testing.

Modifications During Testing
This list is a summary of the modifications made to the equipment during testing.
Summary of Conditions
No modifications were made during testing.

Modifications listed above must be incorporated into all production units.

Conditions During Testing
This list is a summary of the conditions noted to the equipment during testing.
Summary of Conditions
None
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EQUIPMENT UNDER TEST (EUT)

During testing, numerous configurations may have been utilized. The configurations listed below support
compliance to the standard(s) listed in the Summary of Results section.

Configuration 1

Equipment Tested:

Device Manufacturer Model # S/N

NA Nalloy, LLC. PFAYOH 9906679780
Support Equipment:

Device Manufacturer Model # S/N

PC Lenovo 81KT YDO7YGLG

PC PSU Lenovo ADL45WCC NA

EUT PSU Delta Electronics MDS-030AAC15 24QW96P00CS

General Product Information:
|

Product Information Manufacturer-Provided Details
Equipment Type: Stand-Alone Equipment
Type of Wideband System: 802.11a, ac, n
Operating Frequency Range: 5.725-5.85GHz
Modulation Type(s): BPSK, QPSK, 16-QAM, 64-QAM
Maximum Duty Cycle: 100% Modulated (Tested Worst-Case)
Number of TX Chains: 1

MIMO with Antenna O Linear Polarized / 5.3dBi and Antenna 1 Linear

Antenna Type(s) and Gain: Polarized / 5.9Bi

Beamforming Type: NA
Antenna Connection Type: Integral (External connector provided to facilitate testing)
Nominal Input Voltage: 120VAC
Firmware / Software used for Test: ro.build.id=PKQ1.180819.001
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Block Diagram (s)

Test Setup Block Diagram

EUT Laptop

temporary 50 ohm usB
ant port » .,

AC
Adapter

Test Site

/

to Spectrum to AC Mains
Analyzer

Tx Cond Ant Port

Test Setup Block Diagram

EUT Laptop

usB

AC
Adapter

Test Site

to AC Mains

Tx with Antenna
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. TestSetup/Conditions

Test Location: Bothell Lab Bench Test Engineer: M. Harrison

Test Method: ANSI C63.10 (2013), KDB 789033 | Test Date(s): 4/7/2020
v02r01 December 14, 2017)

Configuration: 1

Test Setup: Duty Cycle: 100% (Test Mode)

Test Mode: Continuously transmitting
Test Setup: EUT is transmitting through the antenna port connector and is attached to the

spectrum analyzer.

Environmental Conditions

Temperature (2C) | 20 Relative Humidity (%): | 35
- AUiDMe
Asset# Description Manufacturer Model Cal Date Cal Due
02673 Spectrum Analyzer Agilent E4446A 2/22/2019 2/22/2021
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6dB Occupied Bandwidth
Frequenc Antenna . Measured Limit
(I?/IHz) ¥ Port Modulation (kHz) (kHz) Results
5745 0 802.11a 16047 2500 Pass
5785 0 802.11a 16267 2500 Pass
5825 0 802.11a 16289 2500 Pass
5745 1 802.11a 16295 2500 Pass
5785 1 802.11a 16312 2500 Pass
5825 1 802.11a 15896 2500 Pass
5745 0 802.11n20 16957 >500 Pass
5785 0 802.11n20 16201 >500 Pass
5825 0 802.11n20 16279 >500 Pass
5745 1 802.11n20 16401 >500 Pass
5785 1 802.11n20 16698 >500 Pass
5825 1 802.11n20 16807 >500 Pass
5755 0 802.11n40 36415 >500 Pass
5795 0 802.11n40 35941 >500 Pass
5755 1 802.11n40 35314 >500 Pass
5795 1 802.11n40 35426 >500 Pass
5745 0 802.11ac20 17111 2500 Pass
5785 0 802.11ac20 16712 >500 Pass
5825 0 802.11ac20 17140 2500 Pass
5745 1 802.11ac20 16961 >500 Pass
5785 1 802.11ac20 16684 >500 Pass
5825 1 802.11ac20 16804 >500 Pass
5755 0 802.11ac40 35599 2500 Pass
5795 0 802.11ac40 35711 2500 Pass
5755 1 802.11ac40 35581 >500 Pass
5795 1 802.11ac40 35547 >500 Pass
5775 0 802.11ac80 75269 >500 Pass
5775 1 802.11ac80 75236 >500 Pass
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99% Occupied Bandwidth

Test Data Summary

Frequenc Antenna . Measured Limit

(I?/IHz) ¥ Port Modulation (kHz) (kHz) Results
5745 0 802.11a 16840.2

5785 0 802.11a 16873.1 None Pass
5825 0 802.11a 16868.9

5745 1 802.11a 16788.5

5785 1 802.11a 16777.2 None Pass
5825 1 802.11a 16779.1

5745 0 802.11n20 17948.4

5785 0 802.11n20 17962.8 None Pass
5825 0 802.11n20 17935.9

5745 1 802.11n20 17983.3

5785 1 802.11n20 18079.7 None Pass
5825 1 802.11n20 18035.3

5755 0 802.11n40 36226.7 None Pass
5795 0 802.11n40 36287.3

5755 1 802.11n40 36205.2 None Pass
5795 1 802.11n40 36253.9

5745 0 802.11ac20 18059.5

5785 0 802.11ac20 18032.6 None Pass
5825 0 802.11ac20 17890.9

5745 1 802.11ac20 17968.4

5785 1 802.11ac20 17955.6 None Pass
5825 1 802.11ac20 18002.4

5755 0 802.11ac40 36178.2 None Pass
5795 0 802.11ac40 36205.4

5755 1 802.11ac40 36327.4 None Pass
5795 1 802.11ac40 36339.3

5775 0 802.11ac80 75582.3 None Pass
5775 1 802.11ac80 75580.0 None Pass
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802.11a Plot(s)

Atien 30 dB

ot At ol inllngs &
o Mf S

"WM:V\,

LgAv

M1 S2
Center 5.745 00 GHz Span 30 MHz
#Res EW 100 kHz #VEW 300 kHz Sweep 20 ms (1001 pis)

Occupied Bandwidth Occ BW % Pwr 99.00 %
16.4954 MHz L -6.00 dB

Transmit Freq Error -19.681 kHz
x dB Bandwidth 16.047 MHz

6dB BW APO Low Channel

= Agilent R T
Mkr1 5.786 29 GHz
Atien 30 dB 106.43 dByV

LgAv

M1 S2
Center 5.785 00 GHz Span 30 MHz
#Res EW 100 kHz #VEW 300 kHz Sweep 20 ms (1001 pis)
Occupied Bandwidth Ccc BW % Pwr 99.00 %
dB -6.00 dB
16.4800 MHz *

Transmit Freq Error -23.914 kHz
x dB Bandwidth 16.267 MHz

6dB BW APO Middle Channel
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Atien 30 dB

LgAv

M1 S2
Center 5.825 00 GHz
#Res EW 100 kHz #VEW 300 kHz
Occupied Bandwidth
16.4822 MHz

Transmit Freq Error -22.542 kHz
x dB Bandwidth 16.289 MHz

Mkr1 5.826 29 GHz
107.21 dByV

Span 30 MHz
Sweep 20 ms (1001 pis)

Ccc BW % Pwr 99.00 %
x dB -6.00 dB

6dB BW APQ High Channel

= Agilent

Ref 127 dB,V Atten 30 dB
t:ak Marker
10 5.746290000 GHz

W I T v .Mm/\»
& |107.98 dBuV -7 = Mnﬁﬁ:"w

"N.\.w/
et

Center 5.745 00 GHz
#Res EW 100 kHz #VEW 300 kHz

Occupied Bandwidth
16.5000 MHz

Transmit Freq Error -27.286 kHz
x dB Bandwidth 16.295 MHz

Mkr1 5.746 29 GHz
107.98 dB,V

Span 30 MHz
Sweep 20 ms (1001 pis)

Ccc BW % Pwr 99.00 %
x dB -6.00 dB

6dB BW AP1 Low Channel
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Mkr1 5.786 29 GHz
Atten 30 dB 106.78 dByV
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LgAv

M1 S2
Center 5.785 00 GHz Span 30 MHz
#Res EW 100 kHz #VEW 300 kHz Sweep 20 ms (1001 pis)
Occupied Bandwidth Occ BW % Pwr 99.00 %
dB -6.00 dB
16.4841 MHz *

Transmit Freq Error -15.631 kHz
x dB Bandwidth 16.312 MHz

6dB BW AP1 Middle Channel

Mkr1 5.823 71 GHz
Atten 30 dB 105.90 dB,V

{'y
Mw

LgAv

M1 S2
Center 5.825 00 GHz Span 30 MHz
#Res EW 100 kHz #VEW 300 kHz Sweep 20 ms (1001 pis)
Occupied Bandwidth Occ BW % Pwr 99
dB -6.00 dB
16.4843 MHz *

Transmit Freq Error -27.668 kHz
x dB Bandwidth 15.896 MHz

6dB BW AP1 High Channel
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Mkr1 5.743 95 GHz
Atten 30 dB 112.14 dB,V

1
ettt hiasit et “—""‘“‘“’9\\/ R e e O
o 2

LgAv

M1 S2
Center 5.745 00 GHz Span 30 MHz
#Res EW 300 kHz VEW 910 kHz Sweep 20 ms (1001 pis)
Occupied Bandwidth Occ BW % Pwr 99.00 %
dB -6.00 dB
16.8402 MHz *

Transmit Freq Error -17.201 kHz
x dB Bandwidth 16.331 MHz

99% OBW APO Low Channel

Mkr1 5.782 33 GHz
Atten 30 dB 110.57 dByV

S IS SO S
-
“\M

LgAv

M1 S2
Center 5.785 00 GHz Span 30 MHz
#Res EW 300 kHz VEW 910 kHz Sweep 20 ms (1001 pis)
Occupied Bandwidth Occ BW % Pwr 99.0
dB -6.00 dB
16.8731 MHz *

Transmit Freq Error -15.825 kHz
x dB Bandwidth 16.380 MHz

99% OBW APO Middle Channel
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Mkr1 5.823 68 GHz
Atten 30 dB 110.66 dB,V

LgAv

M1 S2
Center 5.825 00 GHz Span 30 MHz
#Res EW 300 kHz VEW 910 kHz Sweep 20 ms (1001 pis)
Occupied Bandwidth Occ BW % Pwr 99.00 %
dB -6.00 dB
16.8689 MHz *

Transmit Freq Error -18.582 kHz
x dB Bandwidth 16.366 MHz

99% OBW APO High Channel

Mkr1 5.743 08 GHz
Atten 30 dB 111.88 dB,V

LgAv

M1 S2
Center 5.745 00 GHz Span 30 MHz
#Res EW 300 kHz VEW 910 kHz Sweep 20 ms (1001 pis)
Occupied Bandwidth Qcc BW % Pwr 99.00 %
dB -6.00 dB
16.7885 MHz *

Transmit Freq Error 3.507 kHz
x dB Bandwidth 16.393 MHz

99% OBW AP1 Low Channel
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Mkr1 5.783 62 GHz
Atten 30 dB 111.60 dB,V

LgAv

M1 S2
Center 5.785 00 GHz Span 30 MHz
#Res EW 300 kHz VEW 910 kHz Sweep 20 ms (1001 pis)
Occupied Bandwidth Occ BW % Pwr 99.00 %
dB -6.00 dB
16.7772 MHz *

Transmit Freq Error 5.144 kHz
x dB Bandwidth 16.385 MHz

99% OBW AP1 Middle Channel

Mkr1 5.824 37 GHz
Atten 30 dB 108.71 dByV

LgAv

M1 S2
Center 5.825 00 GHz Span 30 MHz
#Res EW 300 kHz VEW 910 kHz Sweep 20 ms (1001 pis)
Occupied Bandwidth Qcc BW % Pwr 99.00 %
dB -6.00 dB
16.7791 MHz *

Transmit Freq Error -28.898 kHz
x dB Bandwidth 16.384 MHz

99% OBW AP1 High Channel
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802.11ac20 Plot(s)

LgAv

M1 S2
Center 5.745 00 GHz
#Res EW 100 kHz

Transmit Freq Error
x dB Bandwidth

Atien 30 dB

#VEW 300 kHz

Occupied Bandwidth
17.7166 MHz

-22.474 kHz
17.111 MHz

Mkr1 5.747 49 GHz
109.27 dByV

Span 30 MHz
Sweep 20 ms (1001 pis)

Ccc BW % Pwr 99.00 %
x dB -6.00 dB

6dB BW APO Low Channel

= Agilent

LgAv
M1 S2

#Res EW 100 kHz

x dB Bandwidth

Center 5.785 00 GHz

Transmit Freq Error

Atien 30 dB

NMJL-«M-#J] m

#VEW 300 kHz

Occupied Bandwidth

17.6985 MHz

-15.134 kHz
16.712 MHz

Mkr1 5.787 43 GHz
108.02 dB,V

Span 30 MHz
Sweep 20 ms (1001 pis)

Ccc BW % Pwr 99.00 %
x dB -6.00 dB

6dB BW APO Middle Channel
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M1 S2
Center 5.825 00 GHz
#Res EW 100 kHz

Atien 30 dB

I ,J,,.,JW\“ T e v Y S P

#VEW 300 kHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth

17.7116 MHz

-24 432 kHz
17.140 MHz

Mkr1 5.823 68 GHz
108.59 dB,V

Span 30 MHz
Sweep 20 ms (1001 pis)

Ccc BW % Pwr 99.00 %
x dB -6.00 dB

6dB BW APQ High Channel

LgAv

M1 S2

Center 5.745 00 GHz

#Res EW 100 kHz

Atien 30 dB

#VEW 300 kHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth

17.6375 MHz

-29.133 kHz
16.961 MHz

Mkr1 5.743 71 GHz
108.41 dB,V

Span 30 MHz
Sweep 20 ms (1001 pis)

Ccc BW % Pwr 99.00 %
x dB -6.00 dB

6dB BW AP1 Low Channel
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Atien 30 dB

LgAv

M1 S2
Center 5.785 00 GHz
#Res EW 100 kHz #VEW 300 kHz
Occupied Bandwidth
17.6640 MHz

Transmit Freq Error -29.270 kHz
x dB Bandwidth 16.684 MHz

Mkr1 5.789 98 GHz
107.28 dByV

Span 30 MHz
Sweep 20 ms (1001 pis)

Ccc BW % Pwr 99.00 %
x dB -6.00 dB

6dB BW AP1 Middle Channel

Atien 30 dB

LgAv

M1 S2
Center 5.825 00 GHz
#Res EW 100 kHz #VEW 300 kHz
Occupied Bandwidth
17.6520 MHz

Transmit Freq Error -31.325 kHz
x dB Bandwidth 16.804 MHz

Mkr1 5.827 46 GHz
105.70 dB,V

W"‘w«

Span 30 MHz
Sweep 20 ms (1001 pis)

Ccc BW % Pwr 99.00 %
x dB -6.00 dB

6dB BW AP1 High Channel
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M1 S2
Center 5.745 00 GHz
#Res EW 300 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Mkr1 5.745 78 GHz
111.08 dB,V

Atien 30 dB

Span 30 MHz

VEW 910 kHz Sweep 20 ms (1001 pis)

99.00 %
-6.00 dB

Ccc BW % Pwr

18.0595 MHz X

-10.387 kHz
17.636 MHz

99% OBW APO Low Channel

LgAv

M1 S2
Center 5.785 00 GHz
#Res EW 300 kHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth

Mkr1 5.786 26 GHz
110.02 dByV

=

Atien 30 dB

B e .

Span 30 MHz
Sweep 20 ms (1001 pis)

VEW 910 kHz

Ccc BW % Pwr 99.0
x dB -6.00 dB

18.0326 MHz

-21.725 kHz
17.612 MHz

99% OBW APO Middle Channel
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M1 S2
Center 5.825 00 GHz
#Res EW 300 kHz

Atien 30 dB

VEW 910 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

17.8909 MHz

-27.744 kHz
17.448 MHz

Mkr1 5.823 71 GHz
110.67 dByV

Span 30 MHz
Sweep 20 ms (1001 pis)

Ccc BW % Pwr 99.00 %
x dB -6.00 dB

99% BW APO High Channel

LgAv

M1 S2
Center 5.745 00 GHz
#Res EW 300 kHz

Atien 30 dB

VEW 910 kHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth

17.9684 MHz

-21.223 kHz
17.583 MHz

Mkr1 5.747 28 GHz
111.66 dB,V

Span 30 MHz
Sweep 20 ms (1001 pis)

Ccc BW % Pwr 99.00 %
x dB -6.00 dB

99% OBW AP1 Low Channel
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M1 S2
Center 5.785 00 GHz
#Res EW 300 kHz

Atien 30 dB

VEW 910 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

17.9556 MHz

-20.851 kHz
17.538 MHz

Mkr1 5.786 53 GHz
110.06 dB,V

Span 30 MHz
Sweep 20 ms (1001 pis)

Ccc BW % Pwr 99.00 %
x dB -6.00 dB

99% OBW AP1 Middle Channel

LgAv

M1 S2
Center 5.825 00 GHz
#Res EW 300 kHz

Atien 30 dB

1
ﬁmwmwwmmwh

i

A

VEW 910 kHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth

18.0024 MHz

-39.233 kHz
17.639 MHz

Mkr1 5.828 18 GHz
108.64 dB,V

‘\ﬂ(_

W

Span 30 MHz
Sweep 20 ms (1001 pis)

Ccc BW % Pwr 99.0
x dB -6.00 dB

99% OBW AP1 High Channel
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802.11ac40Plot(s)

Atien 30 dB

LgAv

M1 S2
Center 5.755 00 GHz
#Res EW 100 kHz #VEW 300 kHz
Occupied Bandwidth
36.0702 MHz

Transmit Freq Error -16.959 kHz
x dB Bandwidth 35.599 MHz

Mkr1 5.759 95 GHz
105.58 dB,V

Span 50 MHz
Sweep 20 ms (1001 pis)

Ccc BW % Pwr 99.00 %
x dB -6.00 dB

6dB BW APO Low Channel

Atien 30 dB

> ﬁt—ﬂ«w«“«w& i J,——N'xMW—«J\w\,.,

LgAv

M1 S2
Center 5.795 00 GHz
#Res EW 100 kHz #VEW 300 kHz
Occupied Bandwidth
36.0526 MHz

Transmit Freq Error -21.370 kHz
x dB Bandwidth 35.711 MHz

Mkr1 5.791 20 GHz
104.15 dB,V

Span 50 MHz
Sweep 20 ms (1001 pis)

Ccc BW % Pwr 99.00 %
x dB -6.00 dB

6dB BW APQ High Channel
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M1 S2
Center 5.755 00 GHz
#Res EW 100 kHz

Atien 30 dB

#VEW 300 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

36.0582 MHz

-30.304 kHz
35.581 MHz

Mkr1 5.758 70 GHz
104.50 dB,V

Span 50 MHz
Sweep 20 ms (1001 pis)

99.00 %
-6.00 dB

Ccc BW % Pwr
xdB

6dB BW AP1 Low Channel

LgAv

M1 S2

Center 5.795 00 GHz

#Res EW 100 kHz

Atien 30 dB

%WMWMM

#VEW 300 kHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth

36.0623 MHz

-13.800 kHz
35.547 MHz

Mkr1 5.789 95 GHz
104.36 dB,V

Span 50 MHz
Sweep 20 ms (1001 pis)

99.0

Occ BW % Pwr
-6.00 dB

xdB

6dB BW AP1 High Channel
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LgAv

M1 S2
Center 5.755 00 GHz
#Res EW 510 kHz

Atien 30 dB

VEW 1.5 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

36.1782 MHz

-17.184 kHz
35.878 MHz

Mkr1 5.766 30 GHz
111.97 dByV

Span 50 MHz
Sweep 20 ms (1001 pis)

Ccc BW % Pwr 99.00 %
x dB -6.00 dB

99% OBW APO Low Channel

LgAv

M1 S2
Center 5.795 00 GHz
#Res EW 510 kHz

Atien 30 dB

U&WWWM -

VEW 1.5 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth

36.2054 MHz

-2.150 kHz
36.189 MHz

Mkr1 5.784 10 GHz
110.59 dB,V

\,

Span 50 MHz
Sweep 20 ms (1001 pis)

Ccc BW % Pwr 99.00 %
x dB -6.00 dB

99% OBW APO High Channel
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Mkr1 5.752 00 GHz
Atten 30 dB 111.51 dByV

LgAv

M1 S2
Center 5.755 00 GHz Span 50 MHz
#Res EW 510 kHz VEW 1.5 MHz Sweep 20 ms (1001 pis)
Occupied Bandwidth Occ BW % Pwr 99.00 %
dB -6.00 dB
36.3274 MHz *

Transmit Freq Error -19.008 kHz
x dB Bandwidth 35.826 MHz

99% OBW AP1 Low Channel

Mkr1 5.796 10 GHz
Atten 30 dB 111.64 dB,V

LgAv

M1 S2
Center 5.795 00 GHz Span 50 MHz
#Res EW 510 kHz VEW 1.5 MHz Sweep 20 ms (1001 pis)
Occupied Bandwidth Qcc BW % Pwr 99.00 %
dB -6.00 dB
36.3393 MHz *

Transmit Freq Error 3.464 kHz
x dB Bandwidth 36.038 MHz

99% OBW AP1 High Channel
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Mkr1 5.770 0 GHz
Atten 30 dB 101.64 dB,V

%WMW V-

Span 100 MHz
#VEW 300 kHz Sweep 33.8 ms (1001 pts)

Occupied Bandwidth Occ BW % Pwr 99.00 %
75.2743 MHz xdB -6.00 dB

Transmit Freq Error -53.952 kHz
x dB Bandwidth 75.269 MHz

6dB BW APO

Mkr1 5.770 0 GHz
Atien 30 dB 102.37 dByV

M,MMMWMM

Span 100 MHz
#VEW 300 kHz Sweep 33.8 ms (1001 pts)

Occupied Bandwidth Occ BW % Pwr 99.00 %
75.3776 MHz xd8  -6.0008

Transmit Freq Error -37.477 kHz
x dB Bandwidth 75.236 MHz

6dB BW AP1
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Atien 30 dB

1
«‘9—\;\,\.‘..,__,.” mei(_

VEW 3 MHz

Occupied Bandwidth
75.5823 MHz

Transmit Freq Error -38.946 kHz
x dB Bandwidth 76.076 MHz

Mkr1 5.779 0 GHz
111.95 dB,V

\

I

e

Span 100 MHz
Sweep 20 ms (1001 pis)

Ccc BW % Pwr 99.00 %
x dB -6.00 dB

99% OBW APO

Atien 30 dB

VEW 3 MHz

Occupied Bandwidth
75.5800 MHz

Transmit Freq Error -26.877 kHz
x dB Bandwidth 75.811 MHz

Mkr1 5.779 0 GHz
111.95 dByV

Span 100 MHz
Sweep 20 ms (1001 pis)

Ccc BW % Pwr 99.0
x dB -6.00 dB

99% OBW AP1
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.11n20 Plot(s)

Mkr1 5.743 71 GHz

Ref 127 dByV Atien 30 dB 109.33 dByV
#Peak

LgAv

M1 S2
Center 5.745 00 GHz Span 30 MHz
#Res EW 100 kHz #VEW 300 kHz Sweep 20 ms (1001 pis)
Occupied Bandwidth Occ BW % Pwr 99.00 %
dB -6.00 dB
17.6437 MHz *

Transmit Freq Error -24.566 kHz
x dB Bandwidth 16.957 MHz

6dB BW APO Low Channel

Mkr1 5.787 49 GHz
Atien 30 dB 108.44 dB,V

e,

Center 5.785 00 GHz Span 30 MHz
#Res EW 100 kHz #VEW 300 kHz Sweep 20 ms (1001 pis)

Occupied Bandwidth Occ BW % Pwr 99.00 %

x dB -6.00 dB

17.6403 MHz

Transmit Freq Error -14.411 kHz
x dB Bandwidth 16.201 MHz

6dB BW APO Middle Channel
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Atien 30 dB

#VEW 300 kHz

Occupied Bandwidth
17.6446 MHz

-23.143 kHz
16.279 MHz

Transmit Freq Error
x dB Bandwidth

Ccc BW % Pwr 99.00 %

Mkr1 5.823 71 GHz
108.74 dB,V

““\Mw

Stop 5.840 00 GHz
Sweep 20 ms (1001 pis)

xdB -6.00 dB

6dB BW APQ High Channel

Atien 30 dB

LgAv

M1 S2
Center 5.745 00 GHz
#Res EW 100 kHz

Occupied Bandwidth
17.6835 MHz

#VEW 300 kHz

-26.249 kHz
16.401 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.743 71 GHz
108.92 dB,V

Span 30 MHz
Sweep 20 ms (1001 pis)

Ccc BW % Pwr 99.0
x dB -6.00 dB

6dB BW AP1 Low Channel
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Mkr1 5.783 74 GHz
Atten 30 dB 103.51 dByV

LgAv

M1 S2
Center 5.785 00 GHz Span 30 MHz
#Res EW 100 kHz #VEW 300 kHz Sweep 20 ms (1001 pis)
Occupied Bandwidth Occ BW % Pwr 99.00 %
dB -6.00 dB
17.6930 MHz *

Transmit Freq Error -24.643 kHz
x dB Bandwidth 16.698 MHz

6dB BW AP1 Middle Channel

Mkr1 5.826 23 GHz
Atten 30 dB 107.92 dB,V

Y WAML',VWJL*.J

LgAv

M1 S2
Start 5.810 00 GHz Stop 5.840 00 GHz
#Res EW 100 kHz #VEW 300 kHz Sweep 20 ms (1001 pis)
Occupied Bandwidth Occ BW % Pwr 99.00 %
dB -6.00 dB
17.6664 MHz *

Transmit Freq Error -24.334 kHz
x dB Bandwidth 16.807 MHz

6dB BW AP1 High Channel
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LgAv

M1 S2
Center 5.745 00 GHz
#Res EW 300 kHz

Occupied Bandwidth Occ BW % Pwr 99.00 %

Transmit Freq Error
x dB Bandwidth

Mkr1 5.743 68 GHz
Atten 30 dB 111.22 dByV

M
g MW“»\«
\\\_

N

Span 30 MHz
VEW 910 kHz Sweep 20 ms (1001 pis)

-6.00 dB

17.9484 MHz X0

-10.872 kHz
17.570 MHz

99% OBW APO Low Channel

LgAv

M1 S2

Center 5.785 00 GHz Span 30 MHz

#Res EW 300 kHz

Occupied Bandwidth Occ BW % Pwr 99.0

Transmit Freq Erro
x dB Bandwidth

Mkr1 5.785 66 GHz
Atten 30 dB 110.50 dB,V

1
- g‘w*—%w
5 9/“ PR PR DS aeanihatan Y 12 o

v

|

VEW 910 kHz Sweep 20 ms (1001 pis)

x dB -6.00 dB

17.9628 MHz

r -18.998 kHz
17.505 MHz

99% OBW APO Middle Channel
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Mkr1 5.823 68 GHz
Atten 30 dB 110.43 dB,V

LgAv

M1 S2
Center 5.825 00 GHz Span 30 MHz
#Res EW 300 kHz VEW 910 kHz Sweep 20 ms (1001 pis)
Occupied Bandwidth Occ BW % Pwr 99.00 %
dB -6.00 dB
17.9359 MHz *

Transmit Freq Error -26.429 kHz
x dB Bandwidth 17.537 MHz

99% OBW APQ High Channel

Mkr1 5.744 13 GHz
Atten 30 dB 111.05 dByV

LgAv

M1 S2
Center 5.745 00 GHz Span 30 MHz
#Res EW 300 kHz VEW 910 kHz Sweep 20 ms (1001 pis)
Occupied Bandwidth Qcc BW % Pwr 99.00 %
dB -6.00 dB
17.9833 MHz *

Transmit Freq Error -33.308 kHz
x dB Bandwidth 17.547 MHz

99% OBW AP1 Low Channel
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Mkr1 5.786 74 GHz
Atten 30 dB 111.68 dB,V

LgAv

M1 S2
Center 5.785 00 GHz Span 30 MHz
#Res EW 300 kHz VEW 910 kHz Sweep 20 ms (1001 pis)
Occupied Bandwidth Occ BW % Pwr 99.00 %
dB -6.00 dB
18.0797 MHz *

Transmit Freq Error -13.453 kHz
x dB Bandwidth 17.513 MHz

99% OBW AP1 Middle Channel

Mkr1 5.826 71 GHz
Atten 30 dB 109.26 dB,V

LgAv

M1 S2
Center 5.825 00 GHz Span 30 MHz
#Res EW 300 kHz VEW 910 kHz Sweep 20 ms (1001 pis)
Occupied Bandwidth Qcc BW % Pwr 99.00 %
dB -6.00 dB
18.0353 MHz *

Transmit Freq Error -26.839 kHz
x dB Bandwidth 17.530 MHz

99% OBW AP1 High Channel
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.11n40 Plot(s)

Mkr1 5.752 45 GHz
Atten 30 dB 106.36 dB,V

LgAv

M1 S2
Center 5.755 00 GHz Span 50 MHz
#Res EW 100 kHz #VEW 300 kHz Sweep 20 ms (1001 pis)

Occupied Bandwidth Occ BW % Pwr 99.00 %
36.0604 MHz L -6.00 dB

Transmit Freq Error -25.054 kHz
x dB Bandwidth 36.415 MHz

6dB BW APO Low Channel

Mkr1 5.798 70 GHz
Atien 30 dB 105.45 dB,V

LgAv

M1 S2
Center 5.795 00 GHz Span 50 MHz
#Res EW 100 kHz #VEW 300 kHz Sweep 20 ms (1001 pis)
Occupied Bandwidth Ccc BW % Pwr 99.00 %
dB -6.00 dB
36.0305 MHz *

Transmit Freq Error -27.233 kHz
x dB Bandwidth 35.941 MHz

6dB BW APQ High Channel

Page 35 of 145
Report No.: 102802-24A



Mkr1 5.752 45 GHz
Atten 30 dB 105.65 dByV

B

™~

LgAv

M1 S2
Center 5.755 00 GHz Span 50 MHz
#Res EW 100 kHz #VEW 300 kHz Sweep 20 ms (1001 pis)
Occupied Bandwidth Occ BW % Pwr 99.00 %
dB -6.00 dB
36.0568 MHz *

Transmit Freq Error -34.750 kHz
x dB Bandwidth 35.314 MHz

6dB BW AP1 Low Channel

Mkr1 5.799 95 GHz
Atten 30 dB 105.18 dByV

i e e
N

LgAv

M1 S2
Center 5.795 00 GHz Span 50 MHz
#Res EW 100 kHz #VEW 300 kHz Sweep 20 ms (1001 pis)
Occupied Bandwidth Qcc BW % Pwr 99.00 %
dB -6.00 dB
36.0875 MHz *

Transmit Freq Error -26.440 kHz
x dB Bandwidth 35.426 MHz

6dB BW AP1 High Channel
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Atien 30 dB

\

M
Y

LgAv

M1 S2
Center 5.755 00 GHz
#Res EW 510 kHz
Occupied Bandwidth
36.2267 MHz

VEW 1.5 MHz

-44.280 kHz
35.958 MHz

Transmit Freq Error
x dB Bandwidth

Ccc BW % Pwr

Mkr1 5.751 95 GHz
112.45 dB,V

Span 50 MHz
Sweep 20 ms (1001 pis)

99.00 %
xdB -6.00 dB

99% OBW APO Low Channel

Atien 30 dB

LgAv

M1 S2
Center 5.795 00 GHz
#Res EW 510 kHz
Occupied Bandwidth
36.2873 MHz

VEW 1.5 MHz

-11.249 kHz
36.294 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.796 10 GHz
111.12 dByV

Span 50 MHz
Sweep 20 ms (1001 pis)

Ccc BW % Pwr 99.0
x dB -6.00 dB

99% OBW APO High Channel
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Mkr1 5.751 55 GHz
Atten 30 dB 112.64 dB,V

.

LgAv

M1 S2
Center 5.755 00 GHz Span 50 MHz
#Res EW 510 kHz VEW 1.5 MHz Sweep 20 ms (1001 pis)
Occupied Bandwidth Occ BW % Pwr 99.00 %
dB -6.00 dB
36.2052 MHz *

Transmit Freq Error -48.011 kHz
x dB Bandwidth 35.832 MHz

99% OBW AP1 Low Channel

Mkr1 5.791 50 GHz
Atten 30 dB 110.42 dB,V

LgAv

M1 S2
Center 5.795 00 GHz Span 50 MHz
#Res EW 510 kHz VEW 1.5 MHz Sweep 20 ms (1001 pis)
Occupied Bandwidth Occ BW % Pwr 99.0
dB -6.00 dB
36.2539 MHz *

Transmit Freq Error -33.770 kHz
x dB Bandwidth 36.009 MHz

99% OBW AP1 High Channel

Page 38 of 145
Report No.: 102802-24A



d -M\'ATesting the Future
LABORATORIES, INC.

Test Setup Photo(s)
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. TestSetup/Conditions — RF Conducted Measurement

Test Location: Bothell Lab Bench Test Engineer: M. Harrison
Test Method: ANSI C63.10 (2013), KDB 789033 | Test Date(s): 4/6/2020
v02r01 December 14, 2017)

KDB 662911 (v02r01
10/31/2013)

Configuration: 1

Test Setup: Duty Cycle: 100% (Test Mode)

Test Mode: Continuously transmitting

Test Setup: EUT is transmitting through the antenna port connector and is attached to the
Power Meter.

802.11n and 802.11ac are MIMO and summed using KDB662911 (E)(1)

Environmental Conditions

Temperature (2C) | 20 Relative Humidity (%): | 35
e 0 0 X onda e ¥ e e
Asset# Description Manufacturer Model Cal Date Cal Due
P05748 Attenuator Pasternack PE7004-20 3/4/2020 3/4/2022
03530 Power Sensor ETS 7002-006 6/6/2019 6/6/2021
01318 Multimeter Fluke Fluke 85 7/22/2019 7/22/2021
P07527 Variac Simpson NA 11/21/2018 | 11/21/2020
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Test Data Summary - Voltage Variations

Frequenc . VMinimum VNominal VMaximum Max Deviation
(:m-lz) "'| Modulation / Ant Port (dBm) (dBm) (dBm) | from Vominal (dB)
5745 802.11a/0 12.2 12.2 12.2 0
5785 802.11a/0 11.6 11.6 11.6 0
5825 802.11a/0 11.8 11.8 11.8 0
5745 802.11a/1 12.5 12.5 12.5 0
5785 802.11a/1 12.4 12.4 12.4 0
5825 802.11a/1 11.6 11.6 11.6 0
5745 802.11n20/0 12 12 12 0
5785 802.11n20/0 11.4 11.4 114 0
5825 802.11n20/0 11.9 11.9 11.9 0
5745 802.11n20/1 12.5 12.5 12.5 0
5785 802.11n20/1 12.7 12.7 12.7 0
5825 802.11n20/1 11.9 11.9 11.9 0
5755 802.11n40/0 12.5 12.5 12.5 0
5795 802.11n40/0 11.8 11.9 11.9 0.1
5755 802.11n40/1 12.2 12.3 12.2 0.1
5795 802.11n40/1 12.1 12.1 12.1 0
5745 802.11ac20/0 12.1 12.1 12.1 0
5785 802.11ac20/0 11.3 11.3 11.3 0
5825 802.11ac20/0 11.4 11.4 11.4 0
5745 802.11ac20/1 12.5 12.5 12.5 0
5785 802.11ac20/1 12.3 12.3 12.3 0
5825 802.11ac20/1 11.6 11.6 11.6 0
5755 802.11ac40/0 11.5 11.5 115 0
5795 802.11ac40/0 10.6 10.7 10.7 0.1
5755 802.11ac40/1 11.7 11.7 11.7 0
5795 802.11ac40/1 11.1 11.1 11.1 0
5775 802.11ac80/0 10.4 10.4 10.4 0
5775 802.11ac80/1 10.5 10.5 10.6 0.1

Test performed using operational mode with the highest output power, representing worst case.
Parameter Definitions:
Measurements performed at input voltage Vnominal + 15%.
Parameter Value
VNominal: 120
VMinimum: 102
VMaximum: 138
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Test Data Summary - RF Conducted Measurement

Measurement Option: AVGPM

Fr((&:nu:zr;cy Modulation Ant. Type / Gain (dBi) M(e:;::;.e g (:I;nr:) Results
5745 802.11a/0 Linear Polarized / 5.3 12.2 <30 Pass
5785 802.11a/0 Linear Polarized / 5.3 11.6 <30 Pass
5825 802.11a/0 Linear Polarized / 5.3 11.8 <30 Pass
5745 802.11a/1 Linear Polarized / 5.9 12.5 <30 Pass
5785 802.11a/1 Linear Polarized / 5.9 12.4 <30 Pass
5825 802.11a/1 Linear Polarized / 5.9 11.6 <30 Pass

Test Data Summary - RF Conducted Measurement

Measurement Option: AVGPM
Frequency . . . Measured | Summed Power Limit
. B

(MHz) Modulation Ant. Type / Gain (dBi) (dBm) (dBm) (dBm) Results
5745 802.11n20/0 L!near PoIar!zed /5.3 12 153 <30 Pass
5745 802.11n20/1 Linear Polarized / 5.9 12.5
5785 802.11n20/0 L!near Polar!zed /5.3 11.4 151 <30 Pass
5785 802.11n20/ 1 Linear Polarized / 5.9 12.7
5825 802.11n20/0 L!near Polar!zed /5.3 11.9 14.9 <30 Pass
5825 802.11n20/ 1 Linear Polarized / 5.9 11.9
5755 802.11n40/0 L!near Polar!zed /5.3 12.5 154 <30 Pass
5755 802.11n40/ 1 Linear Polarized / 5.9 12.3
5795 802.11n40/0 L!near Polar!zed /5.3 11.9 150 <30 S
5795 802.11n40/ 1 Linear Polarized / 5.9 12.1

Test Data Summary - RF Conducted Measurement

Measurement Option: AVGPM

Frequency . . . Measured | Summed Power Limit
(MHz) Modulation Ant. Type / Gain (dBi) (dBm) (dBm) (dBm) Results
5745 802.11ac20/0 L!near PoIar!zed /5.3 12.1 153 <30 Pass
5745 802.11ac20/1 Linear Polarized / 5.9 12.5
5785 802.11ac20/0 L!near PoIar!zed /5.3 11.3 14.8 <30 Pass
5785 802.11ac20/1 Linear Polarized / 5.9 12.3
5825 802.11ac20/0 L!near PoIar!zed /5.3 11.4 145 <30 Pass
5825 802.11ac20/1 Linear Polarized / 5.9 11.6
5755 802.11ac40/0 L!near Polar!zed /5.3 11.5 146 <30 Pass
5755 802.11ac40/1 Linear Polarized / 5.9 11.7
5795 802.11ac40/0 L!near Polar!zed /5.3 10.7 13.9 <30 Pass
5795 802.11ac40/1 Linear Polarized / 5.9 11.1
5775 802.11ac80/0 Linear Polarized / 5.3 10.4

135 <30 P
5775 | 802.11ac80/1 | Linear Polarized /5.9 10.5 ass
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For equipment using antennas other than in fixed point-to-point applications, the limit is calculated in accordance

with 15.407(a)(3):
Limit = 30 — Roundup(G — 6)

For equipment using antennas in fixed point-to-point applications, the limit is calculated in accordance with
15.407(a)(3):
Limit = 30

Test Setup Photo(s)
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Test Setup/Conditions - RF Conducted Measurement

Test Location: Bothell Lab Bench Test Engineer: M. Harrison
Test Method: ANSI C63.10 (2013), KDB 789033 | Test Date(s): 4/8/2020
(v02r01 December 14, 2017)

KDB 662911 (v02r01
10/31/2013)

Configuration: 1

Test Setup: Duty Cycle: 100% (Test Mode)

Test Mode: Continuously transmitting
Test Setup: EUT is transmitting through the antenna port connector and is attached to the
spectrum analyzer.

Environmental Conditions

Temperature (2C) | 21 Relative Humidity (%): | 43
. AUinme
Asset# Description Manufacturer Model Cal Date Cal Due
02673 Spectrum Analyzer Agilent E4446A 2/22/2019 2/22/2021

Page 44 of 145
Report No.: 102802-24A



d ‘MA'ATesting the Future
LABORATORIES, INC.

Test Data Summary - RF Conducted Measurement

Measurement Option: AVGSA-1

Fr((e:nu:zr;cy Modulation Ant. Type / Gain (dBi) ( dg’::?;:;if_lz) ( dBn:-/I:inOI:)kHz) Results
5745 802.11a/0 Linear Polarized / 5.3 -1.22 <30 Pass
5785 802.11a/0 Linear Polarized / 5.3 -2.18 <30 Pass
5825 802.11a/0 Linear Polarized / 5.3 -1.68 <30 Pass
5745 802.11a/1 Linear Polarized / 5.9 -1.35 <30 Pass
5785 802.11a/1 Linear Polarized / 5.9 -1.46 <30 Pass

Test Data Summary - RF Conducted Measurement

802.11n and 802.11ac are MIMO and are Summed using KDB662911 (E)(2)(b)
Measurement Option: AVGPM
Frequency . Ant. Type / Gain Measured Summed Power Limit
(MHz) Modulation (dBi) (dBm) (dBm) (dBm) Results
5745 802.11n20/0 Linear Polarized / 5.3 -1.85
; ; 1.5 <30 Pass
5745 802.11n20/ 1 Linear Polarized / 5.9 -1.28
5785 802.11n20/0 Linear Polarized / 5.3 -2.81
; - 0.3 <30 Pass
5785 802.11n20/ 1 Linear Polarized / 5.9 -2.64
5825 802.11n20/0 Linear Polarized / 5.3 -2.77
; - 0.3 <30 Pass
5825 802.11n20/ 1 Linear Polarized / 5.9 -2.75
5755 802.11n40/0 Linear Polarized / 5.3 -4.84
; - -1.8 <30 Pass
5755 802.11n40/ 1 Linear Polarized / 5.9 -4.71
5795 802.11n40/0 Linear Polarized / 5.3 -5.57
- - -2.5 <30 Pass
5795 802.11n40/ 1 Linear Polarized / 5.9 -5.54

Test Data Summary - RF Conducted Measurement

802.11n and 802.11ac are MIMO and are Summed using KDB662911 (E)(2)(b)
Measurement Option: AVGPM
Frequency . Ant. Type / Gain Measured Summed Power Limit
(MHz) Modulation (dBi) (dBm) (dBm) (dBm) Results
5745 802.11ac20/0 Linear Polarized / 5.3 -2.19
- - 1.4 <30 Pass
5745 802.11ac20/1 Linear Polarized / 5.9 -1.09
5785 802.11ac20/0 L!near PoIar!zed /5.3 -2.99 06 <30 Pass
5785 802.11ac20/1 Linear Polarized / 5.9 -1.87
5825 802.11ac20/ Linear Polarized / 5.3 -3.02
- - 0.3 <30 Pass
5825 802.11ac20/1 Linear Polarized / 5.9 -2.46
5755 802.11ac40/0 Linear Polarized / 5.3 -4.55
- - -1.4 <30 Pass
5755 802.11ac40/ 1 Linear Polarized / 5.9 -4.24
5795 802.11ac40/0 Linear Polarized / 5.3 -5.69
- - -2.3 <30 Pass
5795 802.11ac40/ 1 Linear Polarized / 5.9 -4.97
5775 802.11ac80/0 Linear Polarized / 5.3 -8.95
- - -5.8 <30 Pass
5775 802.11ac80/ 1 Linear Polarized / 5.9 -8.7
Note: 26dB BW is greater than 500kHz; therefore, 500kHz RBW was used.
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RF Conducted Measurement
802.11a Test Data

Mkr1 5.745 63 GHz
Atien 40 dB -1.223 dBm

Center 5.745 00 GHz Span 30 MHz
#Res EW 510 kHz VEW 1.5 NHz Sweep 20 ms (1001 pis)

APO Low Channel

Mkr1 5.786 14 GHz
Atien 40 dB -2.180 dBm

Center 5.785 00 GHz Span 30 MHz
#Res EW 510 kHz VEW 1.5 NHz Sweep 20 ms (1001 pis)

APO Middle Channel
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Center 5.825 00 GHz
#Res EW 510 kHz

Atien 40 dB

VEW 1.5 NHz

Mkr1 5.825 57 GHz
-1.675 dBm

Span 30 MHz
Sweep 20 ms (1001 pis)

APO High Channel

Center 5.745 00 GHz
#Res EW 510 kHz

Atien 40 dB

VEW 1.5 VHz

Mkr1 5.746 23 GHz
-1.351 dBm

Span 30 MHz
Sweep 20 ms (1001 pis)

AP1 Low Channel
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Center 5.785 00 GHz
#Res EW 510 kHz

Atien 40 dB

VEW 1.5 NHz

Mkr1 5.783 95 GHz
-1.461 dBm

Span 30 MHz
Sweep 20 ms (1001 pis)

AP1 Middle Channel

Center 5.825 00 GHz
#Res EW 510 kHz

Atien 40 dB

VEW 1.5 VHz

Mkr1 5.825 69 GHz
-2.408 dBm

Span 30 MHz
Sweep 20 ms (1001 pis)

AP1 High Channel
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